

**GENERAL CONFORMITY CERTIFICATE**

1. Product Description: 1150-22 RIGGING DEE BEVELED CAST STAINLESS STEEL	2. UPC Number: 98834118565	3. Purchase Order Number:
4. Date of Manufacture: JAN - 2009	5. Place of Manufacture: HONG KONG, CHINA	
6. Date of test report: 01/29/2009 Test report #: 069531 Testing Facility: Ana-Lab Corporation CSPC#: 1095 Address: 2600 Dudley Rd., Kilgore, TX 75672 Telephone: 903-984-0551	7. Testing Records Maintained By Name of Individual: Charlie Davenport Company: Tandy Leather Factory Address: 1900 South East Loop 820, Ft. Worth, TX 76140 Telephone: 817-872-3200 Email: cdavenport@tandyleatherfactory.com	
8. Third Party Testing Facility (if applicable): Testing Facility: Ana-Lab Corporation CSPC#: 1095 Address: 2600 Dudley Rd., Kilgore, TX 75672 Telephone: 903-984-0551		

The following safety rules promulgated by the U.S. Consumer Product Safety Commission are applicable to the above-noted product.

- 9. Citation to each CPSC product safety regulation to which this product is being certified: (e.g. Lead in surface coating (16 CFR 1303))**
- (1) SMALL PARTS WARNING
 - (2) LEAD CONTENT (15 U.S.C. 2052 (a) (16))
 - (3) PHTHALATES RESTRICTIONS (sec. 108)
 - (4) 3rd PARTY INDEPENDENT TESTING (14 (a) (15 U.S.C. 2063 (a))

In compliance with Section 14 of the United States Consumer Product Safety Act (CPSA), I hereby certify that, pursuant to the attached test results, the above-noted product conforms to the safety rule(s) listed above.

CERTIFIED BY: Charlie Davenport

10. IMPORTER
Name: Mark Angus
Title: Sr. Vice-President
Company: Tandy Leather Factory
Address: 1900 South East Loop 820, Ft. Worth, TX 76140
Phone: 817-872-3200
Email: mangus@tandyleatherfactory.com